Government of Western Australia
North Metropolitan Health Service

Women and Newborn Health Service

ADULT MEDICATION GUIDELINE

Carbamazepine

Scope (Staff): | All WNHS Staff
Scope (Area): | Obstetrics and Gynaecology

This document should be read in conjunction with the Disclaimer.

Quick Links

Administration Monitoring

Restrictions

Formulary: Unrestricted

Medication Class

Antiepileptic

Presentation

Form: 100mg immediate release tablet, 200mg immediate release tablet, 200mg modified
release tablet, 400mg modified release tablet, 100mg/5mL oral suspension

Storage

Tablets: Store at room temperature, below 30°C. Protect from moisture.
Liquid: Store at room temperature, below 30°C. Protect from light.

Dose

Epilepsy
Oral:

Initially 200mg twice daily; increase daily dose by 100 - 200mg every 2 to 4 weeks according to
response. Usual range 400mg - 1.2g daily in 2 or more doses; up to 2g daily may be required



https://www.kemh.health.wa.gov.au/For-health-professionals/Clinical-guidelines/Disclaimer
https://formulary.hdwa.health.wa.gov.au/Home

Carbamazepine

Bipolar Disorder

Oral:

Initially 400mg daily in divided doses; increase gradually according to response up to 1.6g daily

Trigeminal Neuralgia

Oral:

Initially 50 - 100mg twice daily; increase gradually if needed up to 400 - 800mg daily in 2 - 4
doses. Up to 1.2g daily may be required

Conversion between formulations
Dosage may need to be increased when switching from immediate to controlled release tablets
(usually given twice a day).

When switching from tablets to oral suspension, give the same total daily dose but at more
frequent intervals.

Administration

Take with food to help prevent stomach upset
Swallow controlled release tablets whole; do not chew or crush them

Liquid: Shake well before use

Monitoring

Monitor for rashes or skin changes; may be transient but carbamazepine may also cause severe
skin reactions including SJS, TEN, and DRESS.

Check full blood count before starting treatment and periodically during treatment. Cease if bone
marrow suppression occurs.

Consider BMD monitoring with long-term use.

Therapeutic Drug Monitoring:
Therapeutic range (epilepsy): 4-12 mg/L (17-50micromol/L) measured as steady state trough level

Steady state levels may not be reached until 2-4 weeks after initiation due to enzyme auto-
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Carbamazepine

induction.

Metabolism of carbamazepine changes during pregnancy so periodic monitoring is recommended
and dose adjustments may be necessary.

Pregnancy

15t Trimester: Monitoring required
2"d Trimester: Monitoring required
3'd Trimester: Monitoring required

Carbamazepine has been associated with an increased risk of congenital malformations. For
more information, please contact KEMH Obstetric Medicines Information Service.

Breastfeeding

Considered safe to use

Related Policies, Procedures & Guidelines

Women’s and Perinatal Mental Health Referral and Management
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Printed or personally saved electronic copies of this document are considered uncontrolled.
Access the current version from WNHS HealthPoint.

The health impact upon Aboriginal people has been considered, and where relevant incorporated and
appropriately addressed in the development of this document (insert ISD Number). (Please refer to the
Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service
Provider Guidelines — please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.
© Women and Newborn Health Service 2022

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart
from any fair dealing for the purposes of private study, research, criticism or review, as permitted under
the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes
whatsoever without written permission of the State of Western Australia.
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